
©2022 The Editor(s)

This is an Open Access book distributed under the terms of the Creative Commons 
Attribution-Non Commercial-No Derivatives Licence (CC BY-NC-ND 4.0), which 

permits copying and redistribution in the original format for non-commercial 
purposes, provided the original work is properly cited. 

(http://creativecommons.org/licenses/by-nc-nd/4.0/). This does not affect the rights 
licensed or assigned from any third party in this book. 

This title was made available Open Access through a 
partnership with Knowledge Unlatched. 

IWA Publishing would like to thank all of the libraries for
pledging to support the transition of this title to Open Access 

through the 2022 KU Partner Package program. 
[...]
As can be seen from Figure 4.1, N2O emissions from biological processes during nitrification-
denitrification constitute a significant portion of the overall direct GHG emissions (scope 1) in WRRFs. 
The facility shown in Figure 4.1, is a nitrification facility without a denitrification requirement. It has 
been clearly demonstrated that N2O emissions occur from both nitrification and denitrification steps 
in N removal (Rassamee et al., 2011). This is particularly the case when DO levels are controlled 
in response to ammonia levels in wastewater causing either/and/or incomplete nitrification and 
denitrification evidenced by high nitrite levels. In a survey of 12 WRRFs in the US, it was found 
that there is a high degree of variability in N2O emissions from biological N removal plants due to 
process and operational variations (Ahn et  al., 2010). The N2O emission factors determined from 
these facilities ranged over two orders of magnitude. Considering only biological N removal plants 
with an estimated emission factor of 7.0 g N2O/PE/year translates to a flow-based emission factor 
of approximately 51 mg/m3 with US average of 378 L wastewater/PE. Overall, it can be seen from 
the example in Figure 4.1 that up to 10% of the facility’s carbon footprint is due to N2O emissions 
in a nitrifying activated sludge plant. Therefore, the potential to reduce those emissions lies in the 
secondary treatment due to the N2O production there. Efforts should focus on complete nitrification 
and denitrification in BNR processes while careful attention should be paid to nitrite formation in 
short cut N pathways processes which is the main factor in N2O production.

4.2.3  Sludge treatment
The most common configuration of sludge treatment in a WRRF includes pre-thickening of primary 
and/or waste activated sludge, stabilization by aerobic or anaerobic digestion, dewatering of the 
stabilized sludge for further processing and reuse/disposal. Further processing methods such as 
composting, incineration, thermal drying, and other end-use technologies are not considered here. 
For the purpose of this discussion, anaerobic digestion is the sludge stabilization method since 
it is practiced by more facilities than aerobic digestion which needs aeration with a large carbon 
footprint. A conceptual representation of the direct and indirect GHG emissions from wastewater 
sludge treatment in a WRRF can be seen in Figure 4.4. It identifies the potential opportunities for 
emissions reductions, although the magnitude of reduction is plant specific. The GHG equivalent 
inputs to sludge treatment include electrical energy, heat energy for temperature control of sludge in 



58 Pathways to Water Sector Decarbonization, Carbon Capture and Utilization

anaerobic digestion, and chemicals used in thickening and dewatering. An additional operation that 
is integrated with sludge treatment is energy generation and use (in the form of heat and electricity) 
through biogas collection, conditioning or treatment. The recovered energy and heat serve as carbon 
offsets in the overall sludge treatment system.

The key opportunities for decarbonization through sludge treatment in a WRRF are:

•	 improved operations to generate more biogas for energy recovery;
•	 reduction in fugitive emissions of methane and flaring of unused biogas;
•	 reduction of chemical use in sludge concentration steps.

Anaerobic digestion of wastewater sludge is the energy producing operation in a WRRF and 
has significant potential to decarbonize a WRRF. It is possible to reduce the energy demand of 
the anaerobic digestion process itself by optimizing sludge temperature and mixing, both of which 
require energy inputs. Biogas production in anaerobic digestion is dependent on temperature, and 
often higher operating temperatures have a positive effect in both mesophilic or thermophilic types. 
Temperature optimization can lead to higher biogas production while balancing the energy needs for 
sludge heating. Effects of temperature on mesophilic anaerobic digestion of sludge from 32 to 37.5°C 
showed that there is no significant difference in biogas production when the temperature was reduced 
from 37.5 to 35°C; however, a further decrease in digestion temperature led to a biogas production 
decrease (Andersson et al., 2020). Therefore, a good temperature sensing system in feed sludge and 
digester contents, and a feedback control operations strategy to maintain the optimum temperature 
under varying ambient conditions and feed sludge temperature conditions, is critical to reduce energy 
demand and increase biogas production.

Mixing is another important aspect of anaerobic digestion that not only influences energy use 
but also process performance and operating issues. Uniform substrate conditions in the digester are 
desired, but excessive mixing leads to foaming issues which can impact operations and hence biogas 
production (Pagilla et al., 1997). It was later demonstrated that in most high-rate anaerobic digesters, 
excessive mixing is highly likely and can cause foaming issues which impact digestion and biogas 
production (Subramanian & Pagilla, 2015a; Subramanian et al., 2015b). The natural mixing due to 
biogas production and sludge recirculation through the sludge heating loop are sufficient to maintain 
homogeneity in the digester and process performance.

Figure 4.4  Conceptual diagram to identify GHG emissions reductions in sludge treatment.



59Operational optimization and control strategies for decarbonization in WRRFs

Extensive literature exists on operational strategies to increase biogas production in anaerobic 
digestion. Balancing of any single or multiple operational strategies considering the energy or chemical 
demand while maximizing the biogas production is the overarching goal in WRRFs. The main 
factors influencing biogas production are feed sludge quality, feeding patterns and rates, operating 
temperature, pH/alkalinity in the digester, mixing intensity, and operating retention time. It is well 
known that anaerobic digestion process stability and optimization is dependent on these operational 
parameters (Wu et al., 2021). A summary of example cases of process instability due to operational 
aspects and countermeasures are reviewed by Wu et al. (2021). It is important for the operational 
parameters to be controlled within the optimum range to maintain anaerobic digestion performance 
and maximize biogas production for energy production in a WRRF. Table 4.1 presents the optimum 
operational parameter values and operational strategies to maintain the optimum conditions. Some 
examples of literature sources that can provide more information or detailed operational strategies for 
control of anaerobic digestion to enhance biogas production in WRRFs are also shown in Table 4.1. 
These strategies do not include feedstock augmentation with non-municipal sludge carbon sources. 
Addition of supplementary carbon sources, particularly from organic food wastes, is well documented 
in the literature and hence is not a focus here.

Although fugitive methane emissions can be caused at multiple locations in a WRRF, the 
predominant source appears to be in the anaerobic digestion of sludge due to high biogas production 
levels due to intentional methanogenesis. Other significant sources can be from sludge storage tanks 

Table 4.1  Operational parameters for optimization of anaerobic digestion for biogas production in a WRRF.

Process 
Parameter

Optimum Values or 
Conditions

Operating Strategies Example 
Reference

Temperature 35–37°C (mesophilic) Feed sludge and digester contents online 
temperature sensing and control

Andersson et al. 
(2020)

pH 6.6–7.6 Ensure sufficient feed sludge alkalinity for 
buffering; control loading rates to maintain 
stable pH

Rajagopal et al. 
(2013)

Alkalinity 1000–5000 mg/L as 
CaCO3

Ensure sufficient feed sludge alkalinity; 
minimize variations in organic loading rates

Metcalf and 
Eddy, Inc. (2014)

Feed quality No toxicity, digestable 
substrates, good C:N 
ratio

Increase feed sludge digestibility; minimize 
inhibitors and toxicants if present; avoid 
constituents that can cause operating problems 
such as surfactants, inerts, high ammonia, and 
so on

Wu et al. (2021)

Feeding 
rates

Below maximum 
volumetric and mass 
loading rates allowed; 
minimize organic 
loading rate variations

Steady state loading, practice loading rates 
below maximum volatile solids loading rate

Dalmau et al. 
(2010)

Feeding 
patterns

Continuous or 
semi-continuous

Feed uniformly in semi-continuous or 
continuous mode to minimize rapid gas 
production and digester conditions changes

Dalmau et al. 
(2010)

Mixing 
intensity

Site specific; low to 
no mixing in high rate 
digesters; bottom-up 
mixing mode

Minimize mixing to eliminate foaming 
problems; more mixing is needed at the bottom 
of the digester than the top

Subramanian 
and Pagilla 
(2015a)

Sludge 
retention 
time

15–25 days for high 
rate digesters

Avoid short SRT AD to minimize loading rate 
effects

Metcalf and 
Eddy, Inc. (2014)



60 Pathways to Water Sector Decarbonization, Carbon Capture and Utilization

or fields due to residual incidental or residual methane production, and raw wastewater headworks 
subjected to anaerobic conditions. The key sources of methane from anaerobic digestion include the 
digested sludge, digester floating cover annular space, sludge buffer tanks, and leaks from gas handling 
systems. Over 70% of total methane emissions from a WRRF are due to emissions from the anaerobic 
digestion complex (Daelman et  al., 2012). Therefore, operational strategies such as prevention of 
biogas leaks, biogas collection from digested sludge storage and buffer tanks, and returning sludge 
liquor recycles to the activated sludge process to oxidize dissolved methane are likely to reduce 
fugitive emission of methane in a WRRF.

Small WRRFs with low biogas production or biogas production in excess of heating needs often tend 
to flare the biogas for disposal. As a WRRF size decreases, the amount of biogas produced from AD that 
is flared instead of utilized increases (Shen et al., 2015). The economics of biogas cleanup for utilization 
has been cited as a major barrier in small WRRFs due to the low cost of natural gas in recent years.

Another operational strategy that can make significant progress in decarbonization of WRRFs 
is the reduction in the use of chemicals for sludge treatment. The main chemicals used in sludge 
treatment are polymers and inorganic coagulants for sludge concentration and dewatering. A case 
study of chemical uses in a WRRF and the contribution of polymer use for sludge thickening and 
dewatering is nearly 10% of the GHG emissions equivalent due to all chemicals used in the WRRF 
(Table 4.2) and is further discussed in the following section.

4.3  OPERATIONAL STRATEGIES AT THE WHOLE FACILITY LEVEL
At the whole facility level in a WRRF, numerous operational strategies can be employed to achieve 
decarbonization in addition to individual processes or unit level strategies. Broadly, the most attractive 
decarbonization approaches or pathways can be classified into the following:

•	 plant level benchmarking with other facilities to identify opportunities;
•	 capacity utilization methods including peak flow and load management, base load operational 

approach, and parallel treatment trains out-of-service or in-service;
•	 optimized use or reduction of chemicals and additives in plant operations.

Table 4.2  Chemicals used, purpose, and GHG emission factors in a 113 000 m3/day flow rate advanced water 
reclamation facility in the US.

Chemical Emission Factors 
kg CO2e/unita

Purpose Quantity Indirect GHG 
Emissions, 
kg CO2e/day

Sodium hypochlorite 0.92 Effluent 
disinfection

9100 L/day @12.5% by 
weight

8372

Sodium bisulfite 0.44 Effluent 
dechlorination

400 L/day @39% by 
weight

176

Polymers 2.2 Sludge thickening 
and dewatering

1000 L/day @42% by 
weight

2200

Sulfuric acid 0.14 pH control 1200 L/day @50% by 
weight

168

Aluminum sulfate 0.50 P control and 
coagulant

2000 L/day @28% by 
weight

1000

Methanol 1.47 Denitrification 10 580 L/day @99.9% by 
weight

15 553

All Chemicals       27 469

aDetermined from various literature sources.



61Operational optimization and control strategies for decarbonization in WRRFs

The use of benchmarking to determine relative energy use per unit wastewater treated or 
per capita, and other normalized metrics, is well discussed in the literature (Longo et al., 2016). 
Benchmarking itself does not improve energy use efficiency in WRRFs, but reveals factors effecting 
high or low energy use in a particular plant such as plant size, wastewater strength, flow rate 
and its variations, capacity utilization, reclaimed water quality, and other regulatory and plant 
requirements. Benchmarking also shows how a plant is performing relative to other WRRFs of 
similar type based on key performance indicators (KPIs) (Longo et al., 2016) at the whole facility 
level and at individual process/operation level. The energy analysis methods should include other 
KPIs such as kWh/PE, kWh/kg COD removed, kWh/kg N removed, and so on, to show nuances in 
specific energy in different facilities corresponding to different inputs and outputs and functions. 
For example, using energy benchmarking including chemical use, Belloir et al. (2014) showed that 
two facilities that have similar treatment processes had starkly different energy use per unit volume 
of wastewater treated due to process and operational differences. Similar analysis can be carried 
out for a plant of interest, and then target process level or plant level strategies for decarbonization 
during operations.

When KPIs are estimated in terms of energy use in a WRRF, a key consideration of importance 
is the operational capacity of the facility versus its design capacity. For example, two facilities with 
similar treatment processes and the same designed capacity may have different specific energy use 
because of variations in capacity utilization in terms of hydraulic and mass loading rates. This also 
reflects in operational costs and GHG emissions per unit flow rate treated. Although larger facilities 
have the ability to take parallel units out-of-service during low flow or load conditions, this is not 
always practiced because other considerations. The key considerations include availability of labor 
and operational ease with which the units can be taken out of service or put back into service. Any 
facility that has a design capacity well in excess of the operating capacity should conduct an analysis 
of operational strategies impacting specific energy use, operating costs, and GHG emissions. A data-
driven approach based on time-variant flows and loads information to analyze capacity utilization 
and its impact on energy utilization in WRRFs is needed for operational decision making (Torregrossa 
et al., 2019). A possible strategy to overcome capacity under-utilization are operating a base flow or 
load facility with partial capacity utilization while keeping the rest of the capacity on standby mode 
for transient flow/load treatment. This strategy requires that the facility has parallel trains which can 
be easily isolated and kept in standby mode. Even small WRRFs which do not have parallel units 
have high specific energy use due to under-utilization of the design capacity (Foladori et al., 2015), 
suggesting that novel operational and control strategies are needed for them. Certain plants have the 
ability to store the influent wastewater either in reservoirs or in the sewer system to manage short 
term peak flows and loads.

Chemicals used in wastewater treatment and water reclamation contribute to the indirect emissions 
(scope 2) of GHGs from WRRFs. Therefore, operational efforts and strategies to minimize chemical 
use during facility operations are critical for overall decarbonization of the WRRF. The chemicals 